Maintenance, Repair, and Parts

o

039236-01

(Retaining ring)

039704-01 /

(Extension spring)

039703-01
(Cable spring)

19.8026
(Potentiometer) =

759418
(Hex locknut)

‘ See text for lubrication information,

®

Pole Position

039241-01
(Safety tread)

039240-01
(Foot pedal—accelerator)

000592-01
(Compression spring)

039242-01
Cable)

(
AIYFIL

039238-01
(Pulley)

Pe 72-8606
S ——o___ (Cap screw)

Cap screw of pulley must be in

g this position when pedal is fully
open (at rest).

~ 039239-01
Y (Base plate)

& \
72-HB3410S*

(Screw)

160023-001*
(Switch)

*For Sit-Down cabinet (dual foot-pedal assembly)

**For Upright cabinet (single foot-pedal assembly)

039142-01*
‘/(Mounting plate)
039379-01**
(Mounting plate)

Y D-——— 75-040S**

(Washer)

Figure 3-7 Foot-Pedal Control Assembly

314

Pole Position

WARNING #
Before you remove or repair any player control, 3
turn the game off.

4,
Removing the Foot-Pedal Control Assembly:
1. Unlock and open the rear access panel. Reach through
the opening to the top of the foot-pedal control.
2. Remove the two locknuts located on the top two foot-
pedal mounting screws. 5.

Maintenance, Repair, and Parts

From the front of the Upright cabinet or in the player
area of the Sit-Down cabinet, remove the foot-pedal
mounting screws and lift out the foot-pedal control
assembly.

The only maintenance required on this newly de-
signed foot-pedal control is lubrication every four
months (see Figure 3-7). Lubricate the pivot pin and
surrounding area, the springs, cable, and pulley with
dry teflon spray. If needed, apply a light-duty lubricant
like WD-40 to the potentiometer shaft only.

Reassemble in reverse order.

Foot-Pedal Control Assembly
Upright A039413-01 D
Sit-Down A039109-01 C

Parts List

Assemblies and components in the following parts list are shown in Figure 3-7.

Part No. Description

Sit Down Cabinet

A039247-01 Dual Foot-Pedal Control Harness Assembly

72-HB3410S #4-40 x 62-Inch Thread-Forming Hex Washer-Head Screw
75-010S #10 Tooth Internal Lock Washer
160023-001 SPDT Snap Switch with Actuator
Upright Cabinet

A039463-01 Single Foot-Pedal Control Pedal Harness Assembly
75-035S Y4-Inch Flat Washer
75-040S #10 Tooth Internal Lock Washer
7555208 #14-20 x 1.25-Inch Black Carriage Bolt (not shown)
759158 #2-20 Hex Nut
039379-01 Single Foot-Pedal Control Mounting Plate

Upright and Sit-Down Cabinets
19-9026 5 kQ Potentiometer
72-8606 #6-32 x .38-Inch Hex Socket-Head Cap Screw
759418 #10-24 Hex Locknut
000592-01 Compression Spring (for pedal)
039236-01 Pivot Pin
039238-01 Pulley
039239-01 Foot-Pedal Control Base Plate
039240-01 Foot Pedal
039241-01 Safety Tread
039242-01 Cable
107012-001 Dry Teflon Spray Lubricant (not shown)
178012-004 External Retaining Ring for %-Inch Diameter Shaft
039703-01 Extension Spring (for cable)
039704-01 Extension Spring (for pedal)

318



